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This product is intended for domestic outdoor use only,

The product should be placed on flat, horizontal ground.

Ensure enough clearance around the product. Before assembling the product,
find level ground not less than 6' (L8 m) away from any structures or
obstructions, such as fences, garages, houses, overhanging branches, laundry
lines, or electrical wires,

This gazebo is not to be regarded as part of a building/house structure. The
gazebo is to be anchored onto the ground for added safety. Do not assemble the
gazebo onto soilfearth ground. It is best advisable ta have the gazebo built onto
a wooden deck or concrete ground for stability. If it is to be built onto a wooden
deck/ground, do ensure that the wooden deck/ground has a strang foundation,
It is advisable to use appropriate floor plugs (not provided) to anchor the gazebo
onto the wooden/concrete ground.

Some structures may require two or maore people to install safely. Check for
underground utilities before digging or driving stakes into the ground.

During installation, follow all safety warnings provided with your tools, and use
safety glasses,

In case you set up more than one gazebo, keep & minimum distance of 10" (3 m)
between the gazebos,

Any assembly or maintenance of the product must be carried out by adults only.
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* Arrange necessary manpower when assembling or moving the product.

=  Some parts may contain sharp edges. Wear protective gloves if necessary.

* Keep children and pets away while setting up the gazebo.

*  Check all nuts and bolts periodically to ensure bolts/nuts are tightened.

*  Repairing and replacing parts should be done by a qualified technician.

*  This gazebo is intended for decorative and sunshade purposes only, and it is not
designed to withstand harsh weather, including high winds, rain, and snow.

* Do not light any fires inside or near the product!

+ Stay calm if fire breaks out. Search for the nearest exit. Do not return to the
gazebo before firemen allow you to do so.

* Do not hang heavy weights on the roof frame.

* Do not climb onto the roof of the gazebo. Falling off the gazebo can result in
SETIOUS INjury.

* Retain the original packaging to store the gazebo.

Pre-assembly
TOOLS THAT MAY BE REQUIRED (Not included in hoxes)

*NOTE: Tools / equipment are not shown to actual size and scale.
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LEVEL RUBBER MALLET PHILLIPS SCREW DRILL ALLEN KEY ALLEN KEY

EQUIPMENT REQUIRED ( Not included in boxes )

*NOTE: Equipment are not shown to actual size and scale.

\ <\W\\\ =
N m('
N /\
¥
SAFETY HAT GLOVES  SAFETYGOGGLES  STEPLADDER

Matters needing attention

1. Two or more people are required
for assembly.

2. Do not fully tighten screws prior to
complete assembly.
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Please prepare the following tools

When installing, please carefully confirm whether
each screw corresponds to the manual, accessories
with similar shapes can be distinguished by size

H1 x 17 H2 x 12 H3 x 50 H4 x 30
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M6 X 15 mm M6 x 50 mm M4 x 25 mm

H5 x 8 H5 x 8 H6 x 4 H7 x 16

M4 x 50 mm M4 x 50 mm M4 x 90 mm M6
H8 x 58 H9 x 12 HQ x 8 HW1 x 2
@ [
M9 x 18 mm M8 x 70 mm M4
HW2 x 2 HW3 x 2
M5
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H3 x 12
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M8 x 45 mm M9 x 18 mm MS
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H3 x 12 H8 x 12 HW2 x 1
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WARRANTY

WARRANTY CLAIMS

eThere is a 30-day warranty for broken furniture or any other problems that do not
work properly. The warranty will start from the date of purchase which must be
verified by proof of purchase.

eBefore making a claim, we may be able to answer your query, simply call us. Please
leave your purchase order number, along with some details of the problem, if you
want a replacement part. We will arrange within 48 hours. If there is out of stock,
we will reply with a shipping date.

eThe product must be used in accordance with the instructions provided. For health
reasons.

eFor other reasons, if the furniture needs to be returned, it must be cleaned and dried
and operated within 30 days of receipt.

Type of Warranty Claim

eFailure to follow the furniture instructions will invalidate the warranty. Attention please.
eDoes not include damage during installation, but includes damage during transportation.
Scope of responsibility

eShall not bear any responsibility for misuse or user damage and / or loss of parts during
the installation of furniture.

eAfter using, the damage and scratches of the furniture are not covered by the warranty.

The Warranty Relates to All Bought in The Us and Covers The
Following Areas

eSheet parts: 1 month from the date of purchase.

eElectrical parts: 1 month from the date of purchase.




RETURNS

CHANGED YOUR MIND AND NEED TO RETURN YOU ITEM?

PLEASE FOLLOW THE BELOW INSTRUCTIONS:

oIf you have purchased and have simply changed your mind, follow the retailer’s
instructions for returns.

DEFECTIVE ITEMS

oIf your item is defective in any way, i.e. it doesn’t work but you can’t identify why, in
the first instance, please call us.

DAMAGED ITEMS

oIf you receive an order with obvious shipping damage from the retailer, then we suggest
the delivery is refused. If the delivery has been accepted and then shipping damage is
found, please follow the specific instructions advised by the retailer.
In all circumstances please save all packaging material and paperwork for the order.
Please be aware that if you dispose of packaging material or attempt to return the
merchandise without contacting the fulfiller, you jeopardise your chances of making a
claim, and you may not receive a credit for the return.

AFTER-SALES CONTACT

M adelahu@fufugaga.com

\ 208-820-0068




